

Depth of Water Penetration Under Pressure

Report No:	UXB0382377/756/M4	Report Date:	9 January 2018
		Our Contract Ref:	51035549
Client:	BASEMENT EXPERT LTD	Date Cast:	10 Jul 2017
Address:	5 Greenway Walkern Stevenage Herts SG2 7NR	Date Sampled:	Not given
		Date Received:	7 Aug 2017
		Date Tested:	7 Aug 2017 -
Client Contact:	Coppard Concrete Services	Tested By:	SOCOTEC Uxbridge
Site:	Court Farm, Crowborough	Sampling Certificate:	Not Received
Location:	Basement Floor Slab	Sampled by:	Client
Mix Details:	P350 CEM1 S1 O/S & Powerful Plasticiser		
Sample Type:	Water		

Results:

Laboratory Reference:	24620756
Client Ref:	C5
Width / Diameter (mm):	150
Condition Upon Receipt:	Satisfactory
Direction of water pressure relative to casting direction:	Vertical
Age of Test (Days):	28
Depth of Penetration (mm):	3

Certified that the test was determined in accordance with BSEN 12390-8:2009

Signed:



Clive Moore - QA Management
for and on behalf of **SOCOTEC UK Limited**